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CUSTOMER NAME: SHENZHEN FULLGO SECURITY PACKAGING TECHNOLOGY CO., LTD
ADDRESS: ROOM 312, NO.? BUILDING. LONGYIN ROAD, XIXIANG, BAOAN DISTRICT,
SHENZHEN, P. R. CHINA
Sample Name : SECURITY VOID FILM MATERIAL-TOTAL TRANSFER

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.
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SGS Ref. No. : CP17-031913-SZ-2.2

Date of Receipt : Jun 13, 2017

Testing Start Date : Jun 13, 2017

Testing End Date : Jun 21,2017

Test result(s) :  For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing
Center

Kelly Lee
Authorized signatory
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Summary of Results:
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No. Test ltem Test Method Result Conclusion
Maximum Strength:
1 1802 Peel Strength ISO 29862:2007 Method 1 /
3.5N/10mm
JIS Z0237:2009 Section 10 | Maximum Strength:
2 1802 Peel Strength /
Method 1 3.6N/10mm
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;

/ : Not Apply to the judgment.

Original Sample Photo:
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1. Test Item: 180° Peel Strength
Sample Description: See photo
Test Method: ISO 29862:2007 Method 1
Test Condition:
Specimen width: 24mm
Testing speed: 300mm/min
Lab Environmental Condition: (23+2)°C, (5045)%RH
Test Result:

Test Item Test Result

Maximum Strength: 3.5N/10mm

1802 Peel Strength (to steel panel) (Sos66 1)

Note:
1. The result was for reference only as the adhesive breaks during the test.
2. Test specimens were cut from the sample.

Test Photo:

During test After test
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Equipment Model Equipment No.

Next Calibration
date

Calibration date

Universal Testing
Z010 GZMR-PL-E109

Machine

2016-10-12 2017-10-11

2. Test ltem: 180° Peel Strength
Sample Description: See photo
Test Method: JIS Z0237:2009 Section 10 Method 1
Test Condition:

Specimen width: 24mm

Testing speed: 300mm/min
Lab Environmental Condition: (23+2)°C, (505)%RH
Test Result:

Test Item

Test Result

180° Peel Strength (to steel panel)

Maximum Strength: 3.6N/10mm

(See note 1)

Note:

1. The result was for reference only as the adhesive breaks during the test.

2. Test specimens were cut from the sample.
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Test Photo:

During test After test

Equipment Information:

Next Calibration

Equipment Model Equipment No. Calibration date el
ate

Universal Testing

_ Z010 GZMR-PL-E109 2016-10-12 2017-10-11
Machine

Fhkkkkkhk End Of report**"*****
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